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SINO-FOREIGN JOINT VENTURE

JIANGYIN PIVOT DECORATIVE MATERIALS CO., LTD.

PIVOT INDUSTRIAL PARK, NO. 1 MENGNA ROAD, 9™ HUAXI VILLAGE, HUASHI TOWN,
JIANGYIN, JIANGSU, CHINA

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name D TRV R IRAR AR R AR
Product or Lot No. . WBP051125F
Manufacturer * SINO-FOREIGN JOINT VENTURE
JIANGYIN PIVOT DECORATIVE MATERIALS CO., LTD.
Date of Receipt . Dec.05,2005
Test Period . Dec.05,2005 to Dec.16,2005
Test result(s) : For further details, please refer to the following page(s)
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Signed for and on behalf of
SGS-CSTC Standards
Technical Service Co., Ltd.

(
W o
Michael ZRang

Section Head
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Test Result(s):
Sample description: white aluminium-plastic composite panel
No. Test item Ref. standard Test condition Result

= 2 ) " Calculate by the
1 Unit weight (kg/m®) Supplied by client _ _ 5.66
weight and size

Span: 100mm;
) ASTM D648-01and
2 Heat deflection temperature ('C) Load: 1.82MPa 98.0

client's requirement
Heating rate: 120°C/h

3 Bending strength (MPa) Speed: 1.3mm/min: 112.8
ASTM D790-03 . .

4 | Bending elastic modulus (MPa) Span. bammm, 16640

5 Through resistance (kN) ASTM D732-02 Speed: 1.3mm/min 8.4

6 180° peel strength (N/mm) ASTM D903-98 Speed: 152.4mm/min 10.6

7. Tensile strength (MPa) ASTM EB8-04 Speed: 2.0 mm/min 41.7

- Cut space:1mm
8 Dry adhesion AAMA2605-02 ® " More than 4B
Tape: 3M™ 610
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